State of Kansas
Department of Health and Environment

Public Notice Concerning Kansas / Federal
Water Pollution Control Permits and Applications

State of Kansas Public Notice No. KS-AG-23-156/203
Department of Health and Environment Public Notice No. KS-AG-R-23-015/018
Division of Environment-Bureau of Water Public Notice No. KS-Q-23-101/139
1000 SW Jackson St., Suite 420 Public Notice No. KS-PT-23-011
Topeka, Kansas 66612-1367 Public Notice No. KS-EG-23-008/010
Public Notice No. KS-NQ-23-003

Telephone: (785) 296-6432 - Ag Permits
(785) 296-3056 - All Others Beginning Date: July 6, 2023

Comments Due: August 5, 2023

In accordance with Kansas Administrative Regulations 28-16-57a through 63, 28-18-1 through 17, 28-
[...]
current permit cycle resulting in a lower limit for the proposed permit.

Scammon, City of Cherry Creek via Treated Domestic
P.O. Box 205 Little Cherry Creek Wastewater
Scammon, KS 66773

Kansas Permit No. M-NE61-O001 Federal Permit No. KS0080357
Legal Description: NEY, SW'4, NWY4, Section 7, Township 32S, Range 24E
Facility Location: 37.27722, -94.82843

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a four-cell wastewater stabilization lagoon system with a minimum of 120 days detention time.
The facility receives domestic wastewater from residential and commercial areas. The detention time at
design flow is 127 days. The proposed permit contains limits for Biochemical Oxygen Demand, Total
Suspended Solids, and Ammonia; as well as monitoring for pH and E. coli.

St. Paul, City of Neosho River via Treated Domestic
P.O. Box 311 Flat Rock Creek via Wastewater

St. Paul, KS 66771 KDWP&T Neosho Wildlife area wetlands

Kansas Permit No. M-NE59-0002 Federal Permit No. KS0084174

Legal Description: S%2,SEY: NE4, Section 24, Township 29S, Range 20E and
SW¥4, SWY4a, NWY4, Section 19, Township 29S, Range 21E of Neosho County, KS
Facility Location: 37.50794, -95.16251

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a three-cell wastewater stabilization lagoon system with a minimum of 120 days detention time.

17




The facility receives domestic wastewater from residential and commercial areas. The detention time at
design flow is 118 days. The proposed permit contains limits for Biochemical Oxygen Demand, Total
Suspended Solids, and Ammonia; as well as pH, E. coli, and Total Phosphorus. This NPDES discharging
lagoon wastewater treatment facility has been reviewed for eligibility for the MDV for ammonia and has
been determined to be eligible. Eligibility was determined through analysis of the facility’s highest
attainable criteria (HAC) for ammonia. The ammonia effluent limit was determined on 2/9/2023 by
calculating the 99th percentile ammonia value from the facility’s discharge monitoring reports resulting in
an ammonia limit of 1.6 mg/L for this facility.

Midwest Minerals Verdigris River via Processed Wastewater
709 Locust Street Pumpkin Creek via

Pittsburg, KS 66073 unnamed tributary

Kansas Permit No. I-VE09-PO14 Federal Permit No. KS0200013

Legal Description: NE1/2 of Section 35, Township 34S, Range 17E of Labette County, KS
Facility Location: 37.0448, -95.5103

The proposed action is to issue a new State/NPDES permit for a new facility. This is a new limestone
quarrying and crushing operation with no washing. Outfalls 001A, 002A and OO3A consists of stormwater
runoff, which will be treated by a sedimentation pond. The proposed permit contains generic language to
protect the waters of the state. In compliance with Kansas and federal law, KDHE has approved an
antidegradation review for this new facility for increased concentrations and mass of some pollutants to
the receiving stream. The water quality of the receiving stream will not be lowered below the quality
necessary to support existing designated uses.

USDA/Farm Production Kansas River via Processed Wastewater
& Conservation Business Center Delaware River via

1400 Independence Ave. SW, Grasshopper Creek via

Stop 0563, Rm. 4089-S dry drainage via storm sewer

Washington, DC 20250-0563

Kansas Permit No. I-KS60-PO01 Federal Permit No. KS0200002
Legal Description: SW 1/4, Section 28, Township 3S, Range 016E of Brown County, KS
Facility Location: 39.76158, -95.63287

The proposed action is to issue a new State/NPDES permit for a new facility. This facility is a
groundwater extraction and treatment system installed to control and remediate the carbon tetrachloride
contamination associated with USDA'’s former facility. The system will also remediate chloroform and
ethylene dibromide. The proposed permit contains limits for Carbon Tetrachloride, Chloroform, Ethylene
Dibromide, and pH; as well as monitoring for Flow, Nitrite + Nitrate, Carbon Tetrachloride, Chloroform,
and Ethylene Dibromide. In compliance with Kansas and federal law, KDHE has approved an
antidegradation review for this new facility for increased concentrations and mass of some pollutants to
the receiving stream. The water quality of the receiving stream will not be lowered below the quality
necessary to support existing designated uses.

Sunflower Electric Power Corporation Arkansas River via Processed Wastewater
301 West 13th Street Dry Walnut Creek via

18



Hays, KS 67601-0980 unnamed tributary

Kansas Permit No. I-UA16-PO02 Federal Permit No. KS0080012
Legal Description: SE % Section 9, Township 19 S, Range 14 W of Barton County, KS
Facility Location: 38.41001, -98.86978

The proposed action is to reissue an existing State/NPDES permit for an existing facility. This is a

peaking natural gas fired steam electric power generating station which operates about 1-3 weeks in a

year. Steam electric generating units #1 and #2 were permanently retired in 1983. Unit #3 has a

generator nameplate rating of 82 megawatts. During operation of any unit or the auxiliary boiler,

wastewater consisting of cooling tower blowdown, boiler blowdown, and floor drains is discharged to Dry

Walnut Creek through Outfall 001A.The average design discharge is about 0.3 million gallons per day

when the station is on-line and about 55 gpd when the station is off-line. Domestic waste is directed to a’
leach field. The proposed permit contains limits for Total Residual Oxidant and pH, as well as monitoring

for Flow, Electric Power Generation, Temperature, Nitrate + Nitrite, Total Phosphorus, Sulfate, and Total

Recoverable Selenium.

Bartlett, City of Lake Creek via Treated Domestic
P.O. Box # 4652 unnamed tributary Wastewater
Bartlett, KS 67332

Kansas Permit No. M-NE04-O001 Federal Permit No. KS0080900
Legal Description: NEV4, NEV4, NEV4, Section 28, Township 34S, Range 20E of Labette County, KS
Facility Location: 37.06196, -95.21555

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a three-cell wastewater stabilization lagoon system with a minimum of 120 days detention time.
The facility receives domestic wastewater from residential and commercial areas. The proposed permit
contains limits for Biochemical Oxygen Demand, Total Suspended Solids, and Ammonia; as well as
monitoring for pH, E. Coli, and Total Phosphorus. The following schedule is enforceable under this permit.
Permittee shall retain a KDHE-certified operator by October 151, 2023.

Robinson, City of Wolf River Treated Domestic
P.O. Box # 38 Wastewater

Robinson, KS 66532

Kansas Permit No. M-MO17-0001 Federal Permit No. KS0047546
Legal Description: SW¥4, SW Y, SE %, Section 4, Township 3S, Range 18E of Brown County, KS
Facility Location: 39081311, -95.40492

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a two-cell wastewater stabilization lagoon system with a minimum of 150 days detention time.
The facility receives domestic wastewater from residential areas. The proposed permit contains limits for
Biochemical Oxygen Demand, Total Suspended Solids, Ammonia, and E. Coli; as well as monitoring for
pH.

Lehigh, City of French Creek via Treated Domestic
P.O. Box # 208 unnamed tributary Wastewater

19




Lehigh, KS 67073

Kansas Permit No. M-NE41-O001 Federal Permit No. KS0026417
Legal Description: NWYa, SW Y4, NE %, Section 26, Township 19S, Range 1E of Marion County, KS
Facility Location: 38.37192, -97.28832

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a three-cell wastewater stabilization lagoon system with a minimum of 120 days detention time.
The facility receives domestic wastewater from residential areas. The proposed permit contains limits for
Biochemical Oxygen Demand, Total Suspended Solids, and Ammonia; as well as monitoring for pH, E.
Coli, Total Phosphorus, Total Kjeldahl Nitrogen, Nitrate, and Total Nitrogen.

Galeburg, City of Labette Creek via Treated Domestic
P.O. Box # 65 unnamed tributary Wastewater
Galesburg, KS 66740

Kansas Permit No. M-NE29-O002 Federal Permit No. KS0092193
Legal Description: SEY%, SE %4, SE V4, Section 31, Township 29S, Range 19E of Neosho County, KS
Facility Location: 37.47206, -95.36297

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a three-cell wastewater stabilization lagoon system with a minimum of 120 days detention time.
The facility receives domestic wastewater from residential and commercial areas. The proposed permit
contains limits for Biochemical Oxygen Demand, Total Suspended Solids, and Ammonia; as well as
monitoring for pH, E. Coli, and Total Phosphorus.

Dwight, City of Laird’s Creek via Treated Domestic
P.O. Box # 157 unnamed tributary Wastewater
Dwight, KS 66849

Kansas Permit No. M-NE20-O001 Federal Permit No. KS0051675
Legal Description: N %2, NE 74, Section 13, Township 14S, Range 7E of Morris County, KS
Facility Location: 38.83976, -96.60025

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a three-cell wastewater stabilization lagoon system with a minimum of 120 days detention time.
The facility receives domestic wastewater from residential areas. The proposed permit contains limits for
Biochemical Oxygen Demand and Total Suspended Solids; as well as monitoring for pH, E. Coli, and
Ammonia.

Hepler, City of Walnut Creek via Treated Domestic
P.O. Box#75 unnamed tributary Wastewater
Hepler, KS 66746

Kansas Permit No. M-NE34-0001 Federal Permit No. KS0028533

Legal Description: NEY4, SE %4, NE %4, Section 35, Township 27S, Range 22E of Crawford County, KS
Facility Location: 37.65588, -94.96124

20



The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a two-cell wastewater stabilization lagoon system with a minimum of 150 days detention time.
The facility receives domestic wastewater from residential areas. The proposed permit contains limits for
Biochemical Oxygen Demand, Total Suspended Solids, and Ammonia; as well as monitoring for pH, and
E. Coli. This NPDES discharging lagoon wastewater treatment facility has been reviewed for eligibility for
the MDV for ammonia and has been determined to be eligible. Eligibility was determined through
analysis of the facility’s highest attainable criteria (HAC) for ammonia and an Economic Eligibility
Determination (EED) that assessed the impact of the cost of a new mechanical facility to the community’s
rate payers. The ammonia effluent limit was determined on 2/24/2023 by calculating the 99™" percentile
ammonia value from the facility’s discharge monitoring reports resulting in an ammonia limit of 16.3 mg/L
for the facility. The EED was completed on 3/29/2023.

Wellington, City of Arkansas River via Treated Domestic
317 S. Washington Ave. Slate Creek via Wastewater
Wellington, KS 67152 Beaver Creek via

unnamed tributary

Kansas Permit No. M-AR92-0002 Federal Permit No. KS0099571
Legal Description: NEY4, NW %4, SW %, Section 24, Township 32S, Range 1W of Sumner County, KS
Facility Location: 37.25264, -97.38076

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a mechanical wastewater treatment plant consisting of: off-site and on-site raw wastewater
pumping stations, drum screen headworks, BNR activated sludge treatment system, two final clarifiers,
two UV disinfection units, cascade reaeration, two aerobic digesters, centrifuge dewatering with storage
barn, and effluent holding pond. The facility receives domestic wastewater from residential and
commercial areas and industrial wastewater from local manufacturers. The proposed permit contains
limits for Biochemical Oxygen Demand, Total Suspended Solids, Ammonia, pH, E. Coli, Total
Phosphorus, and whole Effluent Toxicity; as well as monitoring for Total Kjeldahl Nitrogen, Total Nitrogen,
Total Phosphorus, and Sulfates. The proposed permit includes a Schedule of Compliance for facility
improvements to address nutrient reduction which shall be completed by December 31, 2027.

Wichita, City of Arkansas River Treated Domestic
455 North Main St. Wastewater
Wichita, KS 67202

Kansas Permit No. M-AR94-1001 Federal Permit No. KS0043036

Legal Description: Center Section, Section 27, Township 28S, Range 1E of Sedgwick County, KS
Facility Location: Plant 1: 37.63414, -97.30793; Plant 2: 37.58564, -97.30697

Facility Address: 2305 E 57t Street South, Wichita, KS 67216

The proposed action is to reissue an existing State/NPDES permit for an existing facility. The existing
facility is a mechanical wastewater treatment plant consisting of Plant 1: raw wastewater pumping,
mechanical bar screen, and extraneous flow basin; Plant 2: raw wastewater pumping, mechanical bar
screen, grit chambers, primary clarification, settled wastewater pumping, trickling filters, clarification,
screw pumps, intermediate pumping station, activated sludge aeration basins, final clarification, UV
disinfection, reaeration, gravity belt sludge thickener, belt filer press, anaerobic digestion, sludge

21




processing, dissolved air floatation sludge thickener, sludge screening, sludge storage, biofilter odor
control system, and septage receiving station. The facility will conduct plant upgrades consisting of:
mechanical bar screen, raw sewage pump station, vortex grit removal, primary clarifiers, settled sewage
pump station, biological nutrient removal basin, aeration basins, ferric chloride storage tanks,
supplemental carbon storage tanks, hydrocyclone facility, final clarifiers UV disinfection, reaeration,
extraneous flow basin, sludge holding tanks, rotary drum thickeners, anaerobic digestion, digested sludge
storage tanks, centrifuge dewatering, centrate storage tank and pump station, sludge storage building,
biofilter odor control system, and septage receiving station. The facility receives domestic wastewater
from residential and commercial areas and industrial wastewater from local manufacturers. The proposed
permit contains limits for Biochemical Oxygen Demand, Total Suspended Solids, ammonia, E. Coli, pH,
Dissolved Oxygen, nitrates, Total Phosphorus, and Whole Effluent Toxicity; as well as monitoring for
Total Kjeldahl Nitrogen, Total Nitrogen, Total Phosphorus, and Chlorides. The proposed permitincludes a
Schedule of Compliance for facility improvements to address nutrient reduction which shall be completed
by June 30, 2028.

Fairway, City of Missouri River Stormwater Point
5240 Belinder Source
Fairway, KS 66205

Kansas Permit No. M-MO34-SU01 Federal Permit No. KSR410005

The proposed action is to issue a new individual NPDES Municipal Separate Storm Sewer System (MS4)
permit from an existing MS4 general permit. The proposed MS4 permit requires the permittee to develop,
implement, and enforce a stormwater management program designed to reduce the discharge of
pollutants from the MS4 to the maximum extent practicable, to protect water quality, and to satisfy the
appropriate water quality requirements of the Clean Water Act and Kansas surface water quality statutes
and regulations. The proposed permit requires the permittee to update the Stormwater Management
Program document, implement six minimum control measures and implement best management
practices to reduce any identified total maximum daily load (TMDL) regulated pollutants if listed in the
permit (TMDL Table). If there is an identified TMDL regulated pollutant, surface water monitoring may be
required on the impaired water body to evaluate performance of the best management practices.
Monitoring of industrial stormwater discharges and oversite of construction activities within the MS4 may
be required if it is applicable. The proposed permit requires the submittal of an annual report that